ITEM # 33
DATE: 02-13-18

COUNCIL ACTION FORM

SUBJECT: REVISIONS TO THE INDUSTRIAL PRETREATMENT PROGRAM

BACKGROUND:

On October 17, 2017, staff met with the City Council in a workshop session to review a
series of proposed revisions to the Industrial Pretreatment Program (IPP). The Ames
IPP was originally implemented in 1983 with revisions occurring in 1992 and 2010. The
IPP defines the policies and procedures that must be adhered to in order to protect the
environment, sanitary sewers, the Water Pollution Control Facility, and the personnel
tasked with working on these facilities.

The previous version of the IPP has become outdated and no longer aligns with current
practices. The newly revised IPP reflects the practices currently followed by City staff
[...]
effect. Staff will need to contact the United States Environmental Protection
Agency to determine how to proceed regarding their instruction and the March 6,
2018 deadline.

MANAGER’S RECOMMENDED ACTION:

The proposed revisions to the Industrial Pretreatment Program reflect the practices
currently followed by staff and it is important to have these aligned. Staff presented the
proposed changes to Council at a workshop on October 17, 2017 and fulfilled the
requirements set forth by the lowa Department of Natural Resources and the United
States Environmental Protection Agency for a formal Public Notice and comment
period. Therefore, it is the recommendation of the City Manager that the City Council
adopt Alternative No. 1 as stated above.

Attachment 1. City of Ames Industrial Pretreatment Program document
Attachment 2: Public Comments Received by IDNR

Attachment 3: IDNR’s Response to Public Comments

Attachment 4: IDNR’s Approval of Ames IPP



Attachment 1

Industrial Pretreatment Program

CITY OF

m AMmes

City of Ames, lowa
Water & Pollution Control Department
2018



Chapter 1

Chapter 2

Chapter 3

Chapter 4

Chapter 5

Appendix |
Appendix 11
Appendix 1l
Appendix IV

Appendix V
Appendix VI
Appendix VII

City of Ames, lowa
Industrial Pretreatment Program

Index
00T 001 1 T ] o 1
A. Requirements for Program ............coouiriiiiii e 1
B. Purpose of the Program ... 1
C. General Description of the Ames Program ..........cccooeviiiiiiiiiiiiiiiiieee, 2
BaCKOIOUNG. ... 3
A DesCription Of AMES ...t e 3
B. Description of the Ames Water Pollution Control Facility ........................... 3
C. WPC NPDES Permit Limitations ............cccoviiiiiiiiiiiiiieee e 5
D. WPC Facility Operation ...... ... 6
Identifying Industrial USEIS ........vieiieiieiiiitt it e e e aeaeae 7
A. HiStorical ... e 7
B. Updating Industrial User List ............coiiiiiiii e 7
C. 2015 -2016 Industrial Waste SUIVEY ....vevrirrirririetitaiteiteiteeeiteeaneeeennns 7
Program Implementation ............o.oiuiiuiii e 9
A AdMINISIEALION . .\.ttit ettt e e e e e e e e ene e 9
B General Sewer Use ReqQUITEMENLS ........ovviiiiiiiiiiieie i eieeieineaneans 9
C Designation of Industrial USers ............ccovviiiiiiiiiiii e 11
D Pretreatment Limitations ...........oiiiiiiiii i 12
E Permit ISSuance Process ........oovvvriiiiiiiiiii i 13
F. Reporting Requir€ments ...........ocoiiviiiiiiii i 15
G. Right of Entry — Inspection and Sampling .................cooviiiiiiiiiiiiniennn, 25
H Administrative Enforcement ................oooiiiiiiiiiiii e 26
l. Confidential INformation ............coviiii 28
J. Publication of Users in Significant Non-Compliance .................c.coeeveene. 29
K Surcharge Program ..........c.ooiiiiiii e 30
L. Hauled Waste ....ooviiniii e e 30
M. Fats, Oils, and Grease (FOG) Control Program ................ccoviiiiiiiiiinn.n. 30
Program Fees ....o.viiiiiii i e 32
DEfINITIONS ..ot
WPC Facility Layout & Technical Data for WPC Facility Units .............................. v
Enforcement ReSPONSE PIan ......o.vieiiii e viii
Long FOrm QUESEIONNAITE ...ttt Xii
Short Form QUESHONNAITE .........ouiiet ittt e et xxii
Hauled Waste Tracking FOrm ... ..o XXIV
City of Ames W&PC Organizational Chart ...............cooiiiiiiiiiiiiieeen XXV
List Of INAUSEFIAl USEIS ...t XXVi



CHAPTER 1
INTRODUCTION

A. Requirements for Program

The City of Ames received a National Pollution Discharge Elimination System (NPDES)
permit for the now abandoned (1989) municipal wastewater treatment facility in January,
1983. This permit was issued by the lowa Department of Environmental Quality (now
lowa Department of Natural Resources) under procedures established by the U.S.
Environmental Protection Agency to implement provisions to the Federal Water Pollution
Control Act Amendments of 1972 (Public Law 92-500). The NPDES permit included a
requirement for the City of Ames to establish and implement an Industrial Pretreatment
Program by July 1, 1983 in accordance with applicable provisions of the Clean Water Act
(33 United States Code [U.S.C.] section 1251 et seq.) and the General Pretreatment
Regulations (Title 40 of the Code of Federal Regulations [CFR] Part 403). Please see
Appendix | for definitions of terms used throughout this document.

All communities with wastewater treatment facilities designed for or receiving more than
five million gallons per day of wastewater flow must implement an industrial waste
pretreatment program consistent with the federal requirements.

The City complied with the requirement and in 1983, established an Industrial
Pretreatment Program. The City of Ames continues to administer the program today.
However, requirements for the program have been modified by subsequent legislation or
rules. The City of Ames has updated its program to meet the current requirements.

Chapter 28 of the Ames Municipal Code gives the City the legal authority to administer
and enforce the Industrial Pretreatment Program. The Ames Municipal Code can be
accessed at http://www.cityofames.org/government/municipal-code and the pertinent
sections of the Code of Federal Regulations can be accessed at http://www.ecfr.gov.

B. Purpose of the Program

This program requires adequate treatment for industrial discharge to the municipal
sanitary sewer system. Wastewater discharges from industrial contributors may include
toxic or deleterious materials which may not be adequately treated in publicly-owned
treatment works (POTW). These materials may pass through the POTW to the receiving
streams and have adverse impacts on aquatic systems; may be removed by the POTW but
cause problems with the ability to recycle or reclaim treated wastewater or biosolids; or
may cause inhibitions to the treatment processes; or disrupt the treatment units to the
extent that the facility is not able to properly treat wastewater. This program has the
following objectives:

1. To prevent the introduction of pollutants into the POTW which will interfere with
the treatment plant operations;



2. To prevent the introduction of pollutants into the POTW which will pass through
the system, inadequately treated, into the receiving waters, the atmosphere, or
otherwise be incompatible with the system;

3. To protect both the general public and POTW personnel who may be affected by
wastewater and biosolids in the course of their employment;

4. To improve the opportunity to recycle and reclaim wastewaters and biosolids
from the system;

5. To enable the City to comply with its National Pollutant Discharge Elimination
System permit conditions, biosolids use and disposal requirements, and any other
Federal or State laws to which the POTW is subject;

6. To provide for fees for the equitable distribution for the cost of monitoring
industrial discharges.

The Industrial Pretreatment Program adopted by the City must accomplish the above
goals. To meet these goals, the program must:

1. ldentify the quantity and quality of industrial wastewater discharges to the POTW
system from each industrial source;

2. Establish minimum criteria and define which industrial contributors are required
to apply for and obtain a permit to discharge to the POTW;

3. Establish limitations on the quality and quantity of industrial wastewater that will
be accepted by the City from each industrial contributor; and

4. Establish a procedure to monitor and enforce the quantity and quality limitations
set for each permitted industrial contributor to the POTW.

C. General Description of the Ames Program

Few industrial contributors in Ames meet the federal definition of Significant Industrial
User or Categorical Industrial User. While there is not a serious problem from industrial
discharges, it is the general consensus that a uniform procedure for administering this
program for all industrial contributors is in the best interests of the City. Therefore, the
general procedures described in this document will be followed by the City.

The general intent of the Industrial Pretreatment Program is to establish a program to
protect the POTW and require pretreatment where it is necessary. In all cases,
pretreatment limitations will be established where appropriate, based on the most
stringent requirements of applicable local, state, or federal standards.



CHAPTER 2
BACKGROUND

A. Description of Ames

The City of Ames consists primarily of small- to medium-sized commercial and light
industrial facilities. In addition, a number of local, state, and federal government agencies
are located within the City. Ames is also home to the lowa State Research Park, which
aids in the development and expansion of science- and technology-related business.

Census data for the City of Ames was compiled from Census Bureau publications and
lowa State University offices. The following population statistics for Ames are provided:

1990 Data | 2000 Data 2010 Data

Total City Population 47,198 50,731 58,685
ISU Spring Enrollment 23,522 24,333 26,283

The Ames Planning and Housing Department compiled the following land-use data in
1994 for the area within the corporate limits of Ames:

Land Use Area (Acres) % of Total
Residential 2,834 28
Commercial 643 6
Industrial 315 3
Public/Semi-Public 5,133 50
Agricultural 1,096 11
Vacant 250 2
Total 10,271 100

This data shows the primarily domestic, commercial, and light industrial nature of the
Ames community. It follows that the wastewater characteristics are primarily domestic.

B. Description of the Ames Water Pollution Control Facility

The Water Pollution Control (WPC) facility, completed in 1989, was designed to treat the
following parameters:

Avg. Wet Max. Wet
Parameter Avg. Annual Wgather Weather
Flow, mgd 8.6 12.1 20.4
cBOD5, mg/L 173 160 140
cBOD?5, Ibs/day 12,430 16,150 23,740
TKN, mg/L 47 49 41
TKN, lbs/day 3,540 4,950 6,930




Recent WPC Facility loadings were as follows:

Parameter 2014 Average | 2015 Average | 2016 Average
Flow, mgd 6.27 7.16 6.54
cBODS5, mg/L 167 157 175
cBODS5, Ibs/day 8,125 8,768 9,367
TSS, mg/L 210 187 212
TSS, Ibs/day 10,553 10,667 11,276
NH3, mg/L 25.2 23.8 22.5
NH3, Ibs/day 1,247 1,337 1,203

For normal flows, Mode 4 plant components include climber screens/grinders, raw
wastewater pumping station, equalization basins, grit removal, trickling filter pump
station, primary clarifiers, first-stage trickling filters, solids contact/aeration basins,
intermediate clarifiers, second-stage trickling filters, final clarifiers, ultraviolet
disinfection, and a cascade aerator. In high rate Mode 5, both final clarifiers are
converted to intermediate clarifiers.

Solids are stabilized in primary and secondary digestion tanks. Anaerobically digested
solids are stored in a lined lagoon until disposed of on cropland in accordance with state
land application regulations (IAC 567-67). The figure included in Appendix IV outlines
the relative location of these individual units at the plant site and indicates the direction
of wastewater flow through the plant. Technical data concerning the size of each unit are
also listed in Appendix IV.

The City of Ames Biosolids Land Application Plan complies with the lowa Department

of Natural Resources rules set forth in IAC 567-67 and must meet the following limits:

Maximum Ceiling Ceiling Concentration, mg/kg | Cumulative Cumulative
Parameter Concentration, (Ifall parameters are below Polluj[ant Pollu_tant

mg/kg these_3 Ilm_lts_cumulatlve Loading, Loading,

loading limits do not apply.) kg/hectare Ibs/acre

Arsenic 75 41 41 36
Cadmium 85 39 39 34
Copper 4,300 1,500 1,500 1,335
Lead 840 300 300 267
Mercury 57 17 17 15
Molybdenum 75
Nickel 420 420 420 373
Selenium 100 100 100 89
Zinc 7,500 2,800 2,800 2,490
Total Agronomic | Agronomic
Nitrogen loading rate | loading rate




C. WPC NPDES Permit Limitations

The 2013 Amended NPDES Permit for the Ames WPC Facility contains the following
limits. This permit is the most recently issued permit for the WPC Facility.

Average wet-weather flow: 12.1 mgd
Maximum wet-weather flow: 20.4 mgd

7-Day Average | 30-Day Average | Maximum Day

Effluent Parameter mg/L | Ibs/day | mg/L | lbs/day | mg/L | Ibs/day
cBOD5
January 30 3,027 20 2,018
February 30 3,027 20 2,018
March 30 3,027 20 2,018
April 30 3,027 20 2,018
May 30 3,027 20 2,018
June 20 2,018 30 3,027
July 20 2,018 30 3,027
August 20 2,018 30 3,027
September 20 2,018 30 3,027
October 30 3,027 20 2,018
November 30 3,027 20 2,018
December 30 3,027 20 2,018

Total Suspended Solids 45 4541 30 3,027

(TSS)

Ammonia Nitrogen (as N)
January 5.2 521 152 | 1,533
February 5.7 575 14.2 1,433
March 4.5 454 147 | 1,482
April 2.1 212 15.7 | 1,584
May 1.8 182 152 | 1,533
June 1.3 131 115 | 1,161
July 1.1 109 8.5 858
August 1.0 99 10.0 | 1,009
September 1.5 150 16.5 1,664
October 2.3 232 15.7 1,584
November 3.4 343 14.7 1,482
December 4.0 399 16.0 1,611

Dissolved Oxygen

(Min. Value) 7 5.0 mg/L

pH (Range) 6.5 — 9.0 Standard Units |




Recent WPC Facility effluent characteristics were as follows:

Parameter 2014 Average 2015 Average 2016 Average
Flow, mgd 6.27 7.16 6.54
cBOD5, mg/L 4.1 4.4 4.8
TSS, mg/L 55 6.0 7.7
Ammonia Nitrogen, 0.25 0.16 0.16
mg/L

. WPC Facility Operation

The WPC Facility is currently meeting the design limitations. However, as Ames grows
and future effluent limits become more stringent, proactive programs will be essential to
the efforts of the City to meet environmental standards and requirements. Thus, the
Industrial Pretreatment Program’s attempts to regulate the quality and quantity of
contributions and reduce the level of contamination at the source will be vital elements

to successful compliance.




CHAPTER 3
IDENTIFYING INDUSTRIAL USERS

A. Historical

In 1983, the U.S. EPA provided a list of potential industrial discharges based on a 1980
computer search of applicable Standard Industrial Classification (SIC) codes in Dun and
Bradstreet. City staff then identified an additional seven potential discharges for
consideration. Nine facilities, either out of business or not connected to the municipal
sewer system, were eliminated from further investigation. The remaining 24 facilities
were contacted and asked to complete and return an industrial waste information
questionnaire.

B. Updating Industrial User List

The City has several methods for updating the list of industrial users to be included in the
Industrial Pretreatment Program. Water & Pollution Control staff members are active on
the Development Review Committee. This committee meets to review plans for
development within the City of Ames. Pertinent information from these meetings is
communicated to the City’s Environmental Specialist.

The Water & Pollution Control Department also has a Memorandum of Understanding in
place with the lowa State University Research Park Corporation. This document states
that tenant information will be provided to the City biannually and that new tenants and
tenants of interest will submit an Industrial Waste Information Questionnaire upon
moving locations or occupying new space within the Research Park.

Also, every five years the Water & Pollution Control Department will perform an
Industrial Waste Survey (IWS). The initial list for the IWS will be determined by
obtaining a list of commercial utility accounts in the City. This list will be reduced by
eliminating accounts that pose no reasonable threat to the sanitary sewer, Water Pollution
Control Facility, or staff members. The IWS will include both a short form and long form
Industrial Waste Information Questionnaire. The short form will be distributed to all
potential Industrial Users. Staff will review the responses and the long form will be
distributed to those users being considered for inclusion on the Industrial Pretreatment
Program. Upon receipt of the long form responses, staff will perform sampling and/or
inspections, as necessary, to determine if an industry should be added to the program.

C. 2015-2016 Industrial Waste Survey

During the 2015-2016 Industrial Waste Survey, the short form Industrial Waste
Information Questionnaire was mailed to 98 utility customers. Responses were received